
 

 

 

 

 

 

 

 

Sales • Service • Repair 

 

Professional Service – Fast Nationwide Shipping 
 

 

 

 

 

 

 

 

 

1-866-455-9900 
 

www.OnlineSkyline.com CustomerService@onlineskyline.com 
 

http://www.onlineskyline.com/
mailto:CustomerService@onlineskyline.com


 

 
Spare Parts Catalogue 

Edition No. 1 

Number of 
pages 13 

 

 

 

 

 

GoCrease SEMI 

 

 

 

Warning 
This document including the attachments is exclusive intellectual property of Cyklos Choltice (producer cooperative). 

Any other use (copying, distribution or sale) is possible only with approval of the chairman of the cooperative. 

 

 

 

Valid from serial number: 

16093335 



 GoCrease SEMI                                                                  1 Spare Parts Catalogue 

 
 

GoCrease	SEMI	-	Part	1	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 1	 570	85	051	 Left	cover	
2	 1	 570	55	589	 Right	cover	
3	 1	 BLOCK	A	 Page	5	
4	 1	 570	46	203	 Delivery	table	
5	 1	 570	36	515	 Right sideboard	
6	 1	 570	36	516	 Left sideboard	
7	 1	 570	59	366	 Hinged cover	
8	 1	 570	55	590	 Bottom	cover	
9	 1	 570	39	947	 Left	T-square	
10	 2	 570	39	959	 Magnetic	strip	
11	 1	 570	39	946	 Right	T-square	
12	 4	 309	22	332/2	 Screw	M4x4x6	DO	
13	 1	 570	39	965	 Magnetic	stop	
14	 2	 311	11	376/2	 Nut	M4	
15	 13	 309	17	260/2	 Screw	M5x8	KP	
16	 2	 560	48	151	 Insertion	

 
 
 

Page 5 



 GoCrease SEMI                                                                  2 Spare Parts Catalogue 

 

 
 
 

GoCrease	SEMI	-	Part	2	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 1	 570	85	050	 Front	cover	
2	 1	 570	36	517	 Bottom	
3	 8	 309	09	229/2	 Screw	M4x8	KP	
4	 2	 309	11	264/2	 Screw	M3x8	K	
5	 1	 560	55	575	 Stop	
6	 2	 383	90	007/0	 Distance	column	3,2x6	
7	 2	 345	00	251/0	 Bushing	
8	 3	 345	00	239/0	 Adhesive	fastener	AP0810	
9	 2	 570	21	343	 Pin	
10	 4	 311	11	376/2	 Nut	M4	
11	 4	 309	22	338/2	 Screw	M4x3x6	DO	
12	 6	 570	46	130	 Washer	8,5x22,5x3	
13	 6	 309	10	262/2	 Screw	M8x16	VS	
14	 4	 309	10	305/2	 Screw	M5x16	VS	
15	 4	 273	00	002/0	 Rubber	foot	
16	 4	 311	29	682/2	 Washer	5,3x30x1,5	
17	 3	 560	22	639	 Fixed	axis	
18	 2	 560	22	603	 Crossbar	3	
19	 10	 311	21	414/2	 Washer	6,4x12x1,5	
20	 10	 309	10	186/2	 Screw	M6x14	VS	

 



 GoCrease SEMI                                                                  3 Spare Parts Catalogue 

 

 

str.7 str.6 

str.9 

 P
age 8 

P
age 6 

P
age 12 

 P
age7 



 GoCrease SEMI                                                                  4 Spare Parts Catalogue 

GoCrease	SEMI	-	Part	3	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 1	 570	48	197	 Stepping	motor	
2	 1	 560	48	724	 Motor	
3	 1	 BLOCK	D	 page	8	
4		 1	 374	80	026/1		 PC	board	MBM	
5	 1	 373	00	043	1	 PROCESSOR	
6	 1	 570	58	050	 Display	including	programme	
7	 1	 373	20	009/0	 LED	holder	
8	 1	 373	20	010/0	 LED	-	green	
9	 1	 345	30	216/0	 Switch	STOP	
10	 1	 220	38	362	 Micro	switch	-	cover	
11	 1	 230	38	458	 Micro	switch	-	cam	
12	 1	 345	00	156/0	 Master	switch	
13	 4	 215	28	370	 Washer	5,3x12x0,5	
14	 4	 309	10	305/2	 Screw	M5x16	VS	
15	 4	 311	11	377/2	 Nut	M5	
16	 1	 570	36	668	 Washer	of	motor	
17	 2	 570	22	677	 Pin	
18	 6	 321	00	191/0	 Small	washer	
19	 6	 309	11	243/2	 Screw	M3x14	K	
20	 3	 311	21	414/2	 Washer	6,4x12x1,5	
21	 3	 309	04	063/2	 Screw	M6x20	S	
22	 1	 560	49	905	 Belt	pulley	4	(teeth=40)	
23	 2	 309	05	308/2	 Adjusting	screw	M6x12	VS	
24	 1	 570	23	659	 Sensor	holder	
25	 4	 311	21	406/5	 Washer	3,2x7x0,5	
26	 2	 309	09	229/2	 Screw	M4x8	KP	
27	 4	 321	00	331/0	 Distance	column	MOSS	
28	 1	 BLOCK	B	 Page	6	
29	 1	 BLOCK	C	 Page	7	
30	 1	 272	00	018/0	 Belt	HTD	600-5M-15	
31	 2	 309	02	130/2	 Screw	M3x8	K	ZAP.	
32	 1	 345	50	215/0	 Board	socket	–	page	12	
34	 6	 565	00	063/0	 Fastening	strip	
35	 1	 570	49	729	 Sensor	including	cabling		
35	 1	 345	30	148/0	 Sensor	without	cabling	
36	 2	 311	11	384/2	 Nut	M3	
37	 1	 345	00	226/1	 Electric	cord	6009.1315	–	120V	
38	 1	 341	00	008/0	 Communication	cable	

 

 

 

 

 

 



 GoCrease SEMI                                                                  5 Spare Parts Catalogue 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

BLOCK	A	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 1	 570	36	520	 Front	base	
2	 1	 570	39	953	 Cover	of	display	
3	 4	 321	00	329/0	 Cap	14	
4	 4	 309	17	189/2	 	Screw	M5x10	KP	

 

 



 GoCrease SEMI                                                                  6 Spare Parts Catalogue 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

BLOCK	B	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 1	 272	00	017/0	 Belt	410-T5	
2	 1	 309	05	238/1	 Adjusting	screw	M4x6	VS	
3	 1	 570	48	154	 Belt	pulley	dia	25	
4	 2	 570	55	656	 Guidance	
5	 1	 570	39	961	 Back	pressure	roller	–	page	9	
6	 2	 570	39	876	 Feeding	roller	–	page	10	
7	 1	 570	49	608	 Front	pressure	roller	–	page	10	
8	 2	 570	39	993	 Tensioning	screw	

 

 

 

Page 9 

str.14 

Page 10 

Page 10 



 GoCrease SEMI                                                                  7 Spare Parts Catalogue 

 

BLOCK	C	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 1	 560	36	360	 Bar	
2	 1	 570	59	099	 Clamp	
3	 1	 560	36	361	 Ram	
4	 1	 560	36	448	 Guidance	sheet	
5	 2	 701	00	006/0	 Self-adhesive	moss	4x5x450	
6	 1	 570	49	972	 Lower	creasing-perforating	tool	-		CITO	
7	 4	 311	21	409/2	 Washer	8,4	DIN	125-1A	
8	 4	 309	10	262/2	 Screw	M8x16	VS	
9	 1	 570	49	597	 Back	lower	cover	
10	 1	 722	00	010/0	 Green	washer	458x15x5	
11	 1	 321	00	332/0	 Covering	
12	 4	 311	21	412/2	 Washer	4,3	DIN	125-1A	
13	 4	 309	09	229/2	 Screw	M4x8	DIN	967	
14	 2	 311	28	419/2	 Spring	washer	10	
15	 2	 571	48	796	 Nut	M10x1	-	low	
16	 2	 571	33	212	 Screw	M10x1x20	S	
17	 10	 311	21	414/2	 Washer	6,4	DIN	125-1A	
18	 18	 215	28	370	 Washer	5,3x12x0,5	
19	 6	 309	17	189/2	 Screw	M5x10	KP	



 GoCrease SEMI                                                                  8 Spare Parts Catalogue 

20	 6	 309	10	305/2	 Screw M5x16 VS 
21	 6	 324	00	004/0	 Single-row ball bearing 625 
22	 1	 560	23	585	 Eccentric	shaft	
23	 3	 311	21	407/2	 Washer 5,3 DIN 125-1A 
24	 3	 309	10	306/0	 Screw M5x30 VSO 
25	 3	 560	36	400	 Washer	
26	 9	 311	11	377/2	 Nut M5 DIN 934 
27	 5	 309	10	182/0	 Screw M6x16 VS 
28	 1	 570	48	215	 Creasing	knife	R	0,5	
29	 1	 570	48	211	 Perforating	knife	2:1	

  

 
 

BLOCK	D	
Pos.	 Pcs	 Catalogue	Number	 Name	

1	 1	 344	00	004/0	 Power	supply	SP200	
2	 1	 570	55	925	 Holder	of	insulator	
3	 1	 344	00	009/0	 Power	supply	RS15	24/15W	
4	 4	 309	11	209/2	 Screw	M4x6	K	
5	 2	 309	11	264/2	 Screw	M3x5		
6	 2	 311	21	406/5	 Washer	3,2x7x0,5	

	



 GoCrease SEMI                                                                  9 Spare Parts Catalogue 

	

 
 

 

570	39	961	Back	pressure	roller	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 1	 570	49	609	 Pressure	back	roller		
2	 2	 323	00	017/0	 Sliding	bearing	KU	0810	
3	 1	 570	55	895	 Support	
4	 2	 570	23	671	 Holder	of	roller	
5	 4	 309	09	312/2	 Screw	M4x6	K	
6	 2	 570	22	676	 Screw	of	tilting	
7	 2	 212	28	020	 Washer	PH	
8	 2	 309	09	229/2	 Screw	M4x8	KP	
9	 2	 315	30	094/0	 Compression	spring	
10	 2	 570	22	651	 Stopper	of	spring	
11	 2	 220	29	829	 Button	

 

 

 

 

 

 

 

 



 GoCrease SEMI                                                                  10 Spare Parts Catalogue 

 
 

 

570	39	960	Front	pressure	roller	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 1	 570	49	608	 Front	pressure	roller	
2	 2	 220	23	365	 Bearing	bush	1	
3	 2	 324	00	009/0	 Single-row	ball	bearing	608-2Z	
4	 2	 200	06	265	 Washer	8,2x18x0,2	
5	 2	 311	42	450/0	 Retaining	ring	6	

 

 

570	39	876		Feeding	roller	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 2	 570	39	876	 Feeding	roller	
2	 2	 220	23	365	 Bearing	bush	1	
3	 4	 324	00	009/0	 Single-row	ball	bearing	608-2Z	
4	 4	 200	06	265	 Washer	8,2x18x0,2	
5	 4	 311	42	450/0	 Retaining	ring	6		
6	 2	 570	48	153	 Belt	Pulley	dia50	
7	 2	 309	05	238/1	 Adjusting	screw	M4x6	VS	

 

 



 GoCrease SEMI                                                                  11 Spare Parts Catalogue 

 

 

 

 

 

 

560	23	585	Eccentric	shaft	assembled	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 1	 560	23	585	 Eccentric	shaft	
2	 2	 560	36	358	 Bearing	support	
3	 1	 560	49	019	 Belt	pulley	3	(teeth=36)	
4	 1	 560	39	879	 Cam	assembled	
5	 4	 311	21	381/0	 Washer	30x42x0,5	
6	 2	 324	00	053/0	 Needle	bearing	NKI	30/20	
7	 2	 311	43	673/0	 Retaining	ring	30	
8	 2	 311	11	377/2	 Nut	M5	
9	 2	 560	48	095	 Screw	modified	M5x25		
10	 2	 315	70	178/0	 Compression	spring	
11	 2	 309	04	329/2	 Screw	M5x45	SO	
12	 2	 324	00	052/0	 Single-row	ball	bearing	6302-2RS	
13	 2	 311	43	683/0	 Retaining	ring	15	
14	 1	 309	05	075/0	 Adjusting	screw	M6x8	VS	
15	 2	 309	05	308/2	 Adjusting	screw	M6x12	VS	

 

 



 GoCrease SEMI                                                                  12 Spare Parts Catalogue 

 

 

 

 

 

 

 

 

 

 

 

 

 

570	39	993	Tightening	screw	assembled	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 2	 570	39	993	 Tightening	screw	assembled	
2	 2	 315	30	106/0	 Compression	spring	

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Board	socket	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 1	 345	50	215/0	 Board	socket	+	filter	
2	 1	 371	80	016/0	 Tube	fuse		T	6,3A/	250V	

 

 



 GoCrease SEMI                                                                  13 Spare Parts Catalogue 

 

 

570	49	972	Lower	creasing–perforating	tool	CITO	–	$	46,90	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 1	 570	33	186	 Creasing-perforating	tool	(without	CITO	rubbers)	
2	 1	 570	48	899	 CITO	DYNAMIC	1x0,5	
3	 1	 570	48	900	 CITO	DYNAMIC	1,4x0,5	

 

 

 

 
 

GoCrease	SEMI	-	optional	equipment	
Pos.	 Pcs	 Catalogue	Number	 Name	
1	 1	 570	48	212	 Perforating	blade	4:1	
2	 1	 560	48	087	 Creasing	knife	R0,7	
3	 1	 570	23	674	 Lower	creasing-perforating	tool/metal	channels	
4	 1	 560	48	088	 Perforating	blade	3:1	

 

 

 

Note: Recommended spare parts are highlighted as BOLD. 


